
 

 1

CWL1018D / CWL1218D  DIAGRAM 

 



 

 2

 

PARTS LIST 

  NO.            DESCRIPTION  QTY 
   1 Hand Wheel    1 
   2 Hex Socket Screw M6×12    4 
   3 Collar Spindle    1 
   4 Ball Bearing 80105    2 
   5 Hex SocketT Screw M8×25    4 
   6 Washer M8    4 
   7 Rear Belt Door    1 
   8   Moving Knob    1 
   9 Stationary Knob    1 
   10 Bolt    1 
   11 Semi-circle Head Screw    1 
   12 Headstock    1 
   13 Retaining Ring     2 
   14 Headstock Spindle    1 
   15 Face Plate    1 
   16 Headstock Spur Center    1 
   17 Lock Handle For Tool Rest Base    1 
   18 Retaining Ring 10    3 
   19 Tool Rest Bushing    1  
   20 Tool Rest     1 
   21 Tool Rest Base    1 
   22 Tool Rest Cam Follower    1 
   23 lock handle    2 

 27 live center 1 
   30 Tailstock Quill    1 
   31 Tail Axis    1 
   32 Tailstock    1 
   33 Eccentric Axis    1 
   34 Quill Adjusting Wheel    1 
   35 Quill Crank Handle    1 
   36 Bolt    1 
   37 Cam Follower Tailstock    1 
   38 Bed    1 
   39 Retaining Plate    1 
   40 Hex Socket Screw M10×12    2 
   41 Lock Plate    2 
   42 Nut M10    1 

43 lock handle 1 
   47 Hex Socket Screw M8×12 1 
   48 Motor Plate  1 



 

 3

   49 Big Washer 3 
   50 Washer 6 3 
   51 Motor Pulley 1 
   52 Drive Pulley 1 
   53 Drive Belt--3PJ685（for MC1218VD） 1 
   54 Bolt 1 
   55 Washer 1 
   56 Door Latch 1 
   57 Washer 4 1 
   58 Hinge 2 
   59 Semi-circle Head Screw M4×8 2 
   60 Switch-box Plate 2 
   61 Pin Hinge 1 
   62 Power Cord 1 
   63 Overload Protector 2 
   64 Line Board 1 
   65 Semi-circle Head Screw M4×6 4 
   66 Switch-box  1 
   67 Knob 1 
   68 Switch 1 
   69 Hex Socket Taper Screw M6×12 1 
   70 Motor 1 
   71 Rubber Washer 4 
   72 Nut M8 1 
   73 Retaining Ring 1 
   74 Washer 4 
   76 Flat Head Screw 3 

77 Extension Bed  2 
78 Plate 2 
79 Screw 1 

   80 Cover 1 
   81 Variable Plate 1 
   82 Screw 2 
   83 Transformer 1 
 

 


